
Page 6-14 2016 Precedent Illustrated Parts List

G

E

6

D

1

1

6

9

19

20

13
25

11 14

5

21

10

23
7

8

8

26

14

3

3

4

4

20

19

17

15

12

14
16

24

18

22

2

000446-005



E

G

6

2016 Precedent Illustrated Parts List Page 6-15

ITEM PART NO. DESCRIPTION

1    2    3    4

QTY

D

REAR SUSPENSION, GASOLINE VEHICLE

1 1010145 Nut, 3/8-24 Hex ........................................................................................................................................... 4
2 1011415 Kit, Shock Absorber Cushion (includes items 3 and 4) ................................................................. 2
3 N/A Cushion, Shock Absorber .................................................................................................................. 2
4 N/A Retainer, Shock Absorber Cushion ................................................................................................. 2
5 1012180 U-Bolt ............................................................................................................................................................. 2
6 1013164 Shock Absorber Kit (includes items 7 through 9) ........................................................................... 1
7 N/A Cushion, Shock Absorber .................................................................................................................. 8
8 N/A Retainer, Shock Absorber Cushion ................................................................................................. 8
9 102588501 Shock Absorber Rear Prv Spd .......................................................................................................... 2

10 1014555 Locknut, 7/16-14 Nylon Hex .................................................................................................................. 4
11 1015583 Bushing, Urethane ..................................................................................................................................... 4
12 102298170 Bolt - Flange Hd, M8 X 70.0 .................................................................................................................... 2
13 102298175 Bolt - Flange Hd, M8 X 75.0 .................................................................................................................... 2
14 102298401 Nut,m8,all Metal Lock ............................................................................................................................... 8
15 102298580 M8-1.25 X 80 Sems .................................................................................................................................... 4
16 102298601 J-clip - M8 X 1.25 ........................................................................................................................................ 4
17 102506401 Sleeve - Spring Eye Mounts .................................................................................................................... 2
18 103742305 Asm, Rear Leaf Spring, Prec, Gas (includes items 19 through 21) ............................................ 2
19 101558302 Bushing, Urethane, Soft ..................................................................................................................... 4
20 102506401 Sleeve - Spring Eye Mounts .............................................................................................................. 2
21 N/A Leaf Spring, Rear, Prec Gas ................................................................................................................ 1
22 103921601 Bracket, Shock Mounting, Drv ............................................................................................................... 1
23 103921602 Bracket, Shock Mounting, Pas ............................................................................................................... 1
24 103964901 Spacer, Rail, Shackle .................................................................................................................................. 2
25 103965001 Brkt, Shackle, Rear ...................................................................................................................................... 4
26 105188185 Bolt, M8 X 85mm, 10.9 Grade ................................................................................................................ 4


